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ol MILL TEST CERTIFICATE ahi- Sl
PRNO.(FEMEIS) : F180900121

STEEL

COMMODITY(HIZ )  ERW, CARBON STEEL PIPE EN 10204 TYPE 3.1 — 2004 SMIE %%b%qm ] %BEE L
F—— - - /06, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(HIZ 72!) R CUSTOMER(DZXA): AATEVAHF)
s N B T —
Hydrostatic Tensik Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWIT Test( C)
Test :
TYPE TOTAL Tensie Strength Yield YR Max. CWN Impact Test('C)
WEGHT EL Shear Area(%
oF SIZE PCS LENGTH Spec. Base | Wed | Stength | Rate Vale ‘Absorbed Energyldode) Sheal (%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure{Time %2 Area
a0 (@I xS Hx20) ¥2[ mpa | wPa [ wa [ % [ % |3 wal. [ 1 [ 2] 8 ]am|e| 1 [2]m
- Vi, a5 | 415 | 210 S
X1 = (KG) (M) Psl |SEC — —
Meax. Ciiteria * In the case of 10x10)
1 E8 BE 24" X 0375" X 6.150 M 21 18,195 129,15 Gsiss 660 | 5 T 47 485 304 3
2 EB BE 24" X 0375" X 6.150 M 35 30,324 21525 suo2ie | 660 | 5 T| 43 456 23 24
TOTAL 56 48519 3444
Chemical Composiion(%) 2:x100 3:x1000 4:%10000 Zn-Coating Test HC-Test HIC Test Remark
. | Mn CM3 .| CopperSuifate] Colapse SS.C. = =
Spec. Cc S | w7 | P S [CQ [N [C|M][| V] Zn Coating Test Pressue | CLR | CTR | CSR Test 3%1) Type of pipe end(2Z)
No.|  HeatNo. %xal 2 | 2| 23 |3|z2z2|2]3]3]3s Time | Result|  psi % | % | % EB:ERW Black BEBovel End
W %2) L: Longitudinal, T: Transverse
| %3) B: Base, W: Wed Line, H: Heat Affected Zone
Mex. 30 120 | 50 | 45 | 40 | 40 | 40 | 150 | 8 | 1000 : '
T o e T R %4) H: Heal(Ladle) Analyss, P: Product Analysis
ol ; : 3%7) For each reduction of 0.01% below the specified C max.
5. 16 L A - L L anincrease of 0.06% Mn above the specified max.
Pl1is| 1 |e |65 |5 2|a]2]1]n villtie peamiled Up b are o 165%
2 | Su0216 HfwB |1 |8 /[12]5 #10) CMB=CUHNHCr+Mo+V
Pl [ 1 [ 8 | 1| 4] 1 2 1 L % SPEC YEAR — ASTM A53(2012ED)
Pl 1|5t || a]1 121 1| 39
Non-Destruciive Test Fattening/ e
Heat Treatment LT Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
E HES e 720 eACIUSE S
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER
* 2 ZAISLM0 21 FASTL AI2A| QA 2RDI LS 4 A0, ZASTA 9L.BZA AR 9IX2 20|22 Sohat 4 YSLICL
SURVEYOR

* 2 ZASYME HEQ VARM(MAMY BE HEHZHEYH S38 AHBYUG. HARM WS SHHE DWTLHAM HASHY 5 YSUCH(http:/sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




